
IWC 2023 Technical Program 

M1: Pilot-Scale Studies for PFAS Treatment: Comparing the Effectiveness of 
Emerging Technologies

IWC Rep: Brandon Delis,  Electric Power Research Institute, Charlotte, NC

Session Chair: Joseph M. Woodley, UCC Environmental, Waukegan, IL

Discussion Leader: Thomas Gurley, ChemTreat, Glen Allen, VA

Monday, 11/13/2023; 8:00 - 11:00 AM

Join us for an engaging technical discussion on PFAS treatment, where we'll explore advancements in 
technology, pilot results, and industry challenges in managing these contaminants. Attendees are 
encouraged to actively participate, share experiences, and ask questions to foster a dynamic and 
informative dialogue on this environmental issue. Don't miss this opportunity to deepen your technical 
[...]
implementation of acid elimination on the feedwater and performance data over the years.

Discusser: Frank Brinson, McCafferty Brinson Consulting, LLC, Fort Lauderdale, FL

Time: 2:15 PM

Akshay K. Rao, Stanford University, Stanford, CA USA; Adam A. Atia, Ph.D., National Energy Technology Laboratory, 
Pittsburgh, PA; Timothy Bartholomew, Ph.D., National Energy Technology Laboratory, Pittsburgh, PA; Meagan S. 
Mauter, Ph.D., Stanford University, Stanford, CA

IWC 23-19: Optimizing Seawater Desalination: Trade-offs in Costs and Emissions Through Flexibility

The carbon intensity of reverse osmosis desalination processes for treating non-traditional water supplies is dominated 
by embedded carbon in the electric power grid. Aligning electricity intensive water production with time windows that 
have a low carbon grid mix could decarbonize desalination through the renewable energy transition and stabilize the 
electricity grid. One approach to varying desalination energy intensity is to vary intake or water recovery throughout the 
day, subject to a constraint on total water produced. Past work has explored the potential financial benefits of dynamic 
plant operation but has not explicitly valued the carbon benefits or investigated the cost-carbon tradeoffs of this 
operational strategy. This work develops a computational workflow for computing the marginal emissions and electricity 
cost savings of dynamically operated desalination facilities. We develop detailed process models to simulate plant 
energy consumption and integrate these with high temporal resolution electricity grid emissions data. Next, we 
parametrically evaluate characteristic applications of brackish water and seawater reverse osmosis treatment trains 
under wholesale electricity markets around the US (CAISO, ERCOT, FPL). In most cases, fixed operations are pareto-
suboptimal with respect to both the electricity cost and grid emissions intensity, though the magnitude of savings are 
strongly dependent on the composition of the local grid and the design of the system. In select instances, dynamic 
operation reduces cost by 10% reduction without increasing the marginal emissions. For example, dynamic operation 
of the Charles E. Meyer Desalination Plant in Santa Barbara, CA would simultaneously achieve positive electricity cost 

Time: 3:20 PM



savings and a marginal emissions reduction at a price of < $9/tonne of CO2, far below the EPA’s current range of $51 
to $190/tonne for the social cost of carbon. Ultimately, this workflow can aid in the valuation of energy flexibility for plant 
designs or retrofits, as well as informing innovation needs to support intermittent operation.

Discusser: Shiladitya Basu, P.E., Stantec, Houston, TX

Nadeem Ahmad Khan, KFUPM, , Dhahran Saudi Arabia; Allan Amorim Santos, Biophysics Institute, Federal University 
of Rio de Janeiro, Rio de Janeiro, Brazil., Rio de Janeiro, Brazil; Afzal Husain KHan, Department of Civil Engineering, 
College of Engineering, Jazan University, Jazan, Saudi Arabia

IWC 23-20: State of art critical review on advancement, design, and improvement strategies for modern-era 
membranes for treatment of wastewater

Advances in membrane technologies are concentrated on optimization for specific processes, focusing on different 
uses from classical separation to purification in different applications such as protein purification, water purification, 
wastewater treatment and water desalination.  These membranes are widely used in industries such as food and 
beverage, pharmaceuticals, and wastewater treatment plants, among others, to purify and recycle water, separate 
dissolved substances from the environment, such as organic and inorganic contaminants, and recover valuable 
materials. Additionally, they may be supported by different materials such as a fibrous network that should be 
impermeable to substances in a solution. Along with the type of materials, the polymeric membranes may be classified 
into different groups according to the process and respective usage. They can be divided according to the type of 
material into organic and inorganic ones, besides the organizational structure of their matrices as isotropic and 
anisotropic. Organic membranes are made from synthetic organic polymers and the most used in industrial 
applications are polyethylene (PE), polytetrafluorethylene (PTFE), polyamide (PA), polyvinylidene fluoride (PVDF), 
polypropylene (PP), polysulfone (PS), regenerated cellulose (RC) and cellulose acetate (CeA). Meanwhile, the main 
inorganic membranes used in industry technologies are made from materials such as ceramics, silica, zirconia, glass, 
metals, and zeolites.  Regarding the structure of polymeric membranes and their respective matrix, they can be 
classified as isotropic and anisotropic. This review article will cover various aspects of membrane and its treatment 
towards wastewater.

Discusser: Xiaofei Huang, Hydranautics - A Nitto Group Company, Oceanside, CA, USA

Time: 4:10 PM

M7: Wastewater 1 -No Wasting of Wastewater: Reuse, Recovery, Reversals and 
Cost - it’s all here

IWC Rep: Mike Soller,  Bowen Engineering, Indianapolis, IN

Session Chair: Russell Huffmyer, V-Systems, Pittsburgh, PA

Discussion Leader: Mark Owens, P.E., UCC Environmental, Waukegan, IL

Monday, 11/13/2023; 1:15 - 5:00 PM

Wastewater comes from many sources, yet cleaning and recovery is a smart business decision.  These 
papers address Beverage Recovery and Reuse, Recirculating expandable granular bioclarifiers, 
Electrodialysis reversal, and Sour Water recovery from Oil operations.  The variety of papers highlight 
critical industries using solutions that address hard to treat waters with positive outcomes.

Brian Arntsen, Veolia WTS, Oakville, Ontario Canada; Michele Migliavacca, Veolia WTS, Tomball, TX; Craig Duvall, 
Veolia WTS, Oakville, Ontario, Canada

IWC 23-21: Advance Recovery and Reuse of Beverage Facility Wastewater

Freshwater scarcity has become a serious global issue.  The U.S. is experiencing water shortages in several states, 
and water costs are increasing due to prolonged depletion of groundwater (Thomas & Famiglietti, 2019).   Rising 
water/wastewater treatment costs and enforcement of new direct discharge limits are accelerating the need for 
evaluation and implementation of water recovery and reuse projects. Water reuse prevents the reduction of 
groundwater tables and protects freshwater resources for future generations.
This Food & Beverage Manufacturer has a goal to achieve net zero greenhouse gas (GHG) emissions by 2050. As part 
of the global effort, the company announced new commitments to projects in the U.S to accelerate its path towards a 
sustainable future and net zero emissions. Water is fundamental to its operations and is a vital resource for everyone. 
Water preservation is at the heart of their efforts to build a more efficient business. They have implemented programs 
to continuously improve water efficiency at their factories, and have consistently reduced water withdrawals, even as 
production volumes increase.
The project commenced in 2007 during the construction of a greenfield Beverage Manufacturing Facility in Indiana.  
Several treatment technologies were evaluated on their ability to treat the highly organic wastewater while providing a 
high enough quality for direct reuse in on-site cooling towers. Given the reuse criteria, Membrane Bioreactor (MBR) 
technology was chosen as the best solution because of its extremely high quality permeate that could meet the 
specification for re-use in the onsite cooling towers. The full-scale wastewater treatment plant (WWTP) was designed 
for an average flow of 1.5 MGD.  In 2021, the cooling tower makeup water specification changed, so a reclaim Reverse 
Osmosis (RO) plant was added to further enhance the quality of the reuse water. With this system, the plant can offset 
their cooling water demand through reuse by as much as 50% a year. The WWTP consists of the following processes:

·       Flow collection, pumping, equalization & screening

·       Dissolved air floatation (DAF), sludge dewatering & bio-solids disposal

·       Membrane Bioreactor (Activated sludge with ZeeWeed* ultrafiltration (UF) membranes)

This paper will present key design criteria, operational data for the last 4 years of operation, and figures on the water 

Time: 1:25 PM



savings through reuse with Veolia ZeeWeed MBR + Reclaim RO.

Discusser: David Donkin, UCC Environmental, Waukegan, IL

Ronald Malone, Ph.D., P.E., Aquaculture System Technologies, Baton Rouge, LA USA; Rhine Perrin, P.E., Aquaculture 
Systems Technology, Baton Rouge, LA

IWC 23-22: Recirculating Expandable Granular Bioclarifiers, Single Step Wastewater Treatment

Single pass granular floating bead beds are effective at solids capture and both aerobic nitrification and anaerobic 
denitrification. Their aerobic biofiltration capabilities are historically limited by oxygen transport. Integration of this 
expandable granular media with recirculating airlifts dramatically enhances their ability to operate as high-rate fixed film 
bioreactors by removing oxygen limitations. With specific surface areas of 1150 m2/m3 and no water loss pneumatic 
backwashing, the units are capable of BOD5 and ammonia removal rates in excess of 1-2 Kg/m3 of media while 
concurrently capturing solids. Ideal for small scale applications (<1 mgd) the technology can be configured and 
deployed in remote locations. 
The robust nature of the technology is demonstrated by use of these bioclarifiers to avoid surcharges often placed 
industrial facilities. Roughing filter applications reduce suspended solids, BOD5, and/or ammonia from levels in the 
range of 1000/1000/100 to acceptable pretreatment levels of 200/200/20. The high solids and BOD5 levels do not 
interfere with nitrification; heterotrophic interference on the bead surfaces is mitigated with high frequency (3-24 times 
daily) pneumatic backwashing. Backwash waters are internally reconditioned and recycled. Sludge is discharged 
pneumatically with no moving parts or electronic controls. 
The effectiveness of the bioclarifiers meet stringent effluent standards is demonstrated by several lagoon upgrade 
applications which have been documented. Here effluents in the range of 30/30/20 are upgraded to standards of 
perhaps 10/5/2. In these applications organic oxidation and nitrification are predictable, but suspended solids removal 
can be challenging reflecting rapid changes in algae populations. 
The units are finding a niche behind dissolved air flotation units where they target residual solids and soluble BOD. In 
these applications, care must be taken to fully degasify waters prior to injection into the bead bed as bubble formation 
within the bed can disrupt fine solids capture. No problems have been observed with oils and greases adhering to the 
media although this can be expected in some industrial applications. A float switch (the only electronic control point) 
has proven beneficial in remote applications to accelerate backwashing in response to sudden load increases, or, 
discontinue backwashing when source pumps are automatically shut off.

Discusser: David Krasiewich, Parkson Corporation, Ft. Lauderdale, FL

Time: 2:15 PM

Mavis Wong, Ph.D., P.E., Magna Imperio (MI) Systems Corp., Houston, TX USA; Sunil Mehta, Magna Imperio (MI) 
Systems Corp., Houston, TX; Chad Unrau, Ph.D., Magna Imperio (MI) Systems Corp., Houston, TX

IWC 23-23: Incorporating Electrodialysis Reversal in the Treatment of Industrial Wastewater

As water scarcity intensifies, the need to treat non-traditional water sources becomes increasingly more important. 
Electrodialysis reversal (EDR) is a process in which ions are removed from a feed stream as a result of an applied 
voltage. Recent advancements in EDR stack and system design have made the technology competitive in the 
treatment of brackish water. These innovations, which include spacer improvements and increased membrane 
efficiency, along with operational changes such as tunable applied voltage and timed polarity reversals have reduced 
scaling issues and increased the versatility of the system compared to traditional separation technologies. 

A wine packaging facility in California uses treated wastewater in their bottling processes. The industrial wastewater 
first goes through a membrane bioreactor (MBR) to remove organics, followed by ultrafiltration to remove fine 
particulates and then ozonation to disinfect the water. Finally, electrodialysis reversal (EDR) is used to lower the TDS of 
the water. EDR was chosen as the treatment technology for this application due to the high silica content in the in the 
resulting MBR effluent. EDR does not concentrate silica due to its neutral charge compared to other separation 
technologies such as RO. This allows for the product water to be recycled back to the inlet of the EDR system to be 
further treated until the product quality is reached for the facility’s bottling processes. The EDR system reduced the 
MBR effluent from ~1200 ppm TDS to < 500 ppm at 95% recovery and < 0.25 kWh/m3 meeting all target parameters 
for the water to be used in the plant’s downstream bottling processes. This installation shows that EDR is able to treat 
non-traditional water sources, especially where silica scaling would have limited other separation technologies from 
reaching such high water recoveries.

Discusser: Evan Claytor, Veolia WTS, Midlothian, VA

Time: 3:20 PM

Carl Finlay, P.Eng., WSP, Vancouver, BC Canada

IWC 23-24: Oil Refinery Sour Water - Temporary Treatment System Implementation

A local oil refinery reached out to WSP for assistance in assessing options to treat stored refinery sour water using a 
temporary treatment system based on rental equipment. The refinery had experienced problems with their regular sour 
water treatment unit resulting in a stockpile of stored sour water in crude oil and product tanks. Sour water contains 
high concentrations of ammonia and hydrogen sulphide. The objective was to rapidly implement a treatment system 
which would be capable of treating the stockpiled water to a suitable quality to go as feed to the refinery wastewater 
treatment plant or to offsite third party disposal, thus returning the crude and product tanks to their regular service as 
quickly as possible. 

WSP developed a number of potential options for temporary treatment systems based on rental equipment from 
vendors, and the client selected an option for implementation: hydrogen peroxide treatment to remove hydrogen 
sulphide, closed loop air stripping to remove ammonia and convert to ammonium sulphate solution for offsite disposal, 
and augmentation of the refinery biological wastewater treatment system to enable it to process the pre-treated sour 
water.

Time: 4:10 PM



WSP performed the detailed process design, operator training, SOP’s and commissioning advisory services for the 
temporary treatment system in a phased manner so that treated sour water could begin processing as soon as 
possible.

In this presentation the approach towards design of a temporary treatment system for rapid deployment is discussed, 
along with site photos and model shots of the temporary plant constructed, and operating results from the Phase 1 
treatment system which enabled truck-out of treated water to commence. Difficulties with vendor delivery of the Phase 
2 system (closed loop air stripping of ammonia), and site seasonal impacts on the Phase 3 system (augmentation of 
the site biological treatment system) are also discussed.

Discusser: John Van Gehuchten, P.E., McKim & Creed Inc., Sewickley, PA

M8: Sustainability Performance – 2023

IWC Rep: Michelle Funk, P.E.,  Bechtel Corp., Reston, VA

Session Chair: Juvencio Casanova, , The Woodlands, TX

Discussion Leader: Rosana Ramirez, Veolia, Portland, TX

Monday, 11/13/2023; 1:15 - 5:00 PM